

TEST REPORT

CLIENT : FERRO CONSTRUCTION PRODUCT CO., LTD. REPORT NUMBER : G 3197/64
 144 MOO 1, MALAIMAN ROAD, THUNGKOK, APPLICATION FORM No. : -
 SONGPHINONG, SUPHANBURI 72110 ISSUE DATE : 11/05/21
 DATE OF RECEIPT: 30/04/21 PAGE : 1/2
 DATE OF TEST: 30/04/21-11/05/21
 SAMPLE NUMBER SAMPLE NAMES (AS SPECIFIED BY THE CLIENT)
 G 3197-1/64 FERROMESH 419
 SAMPLE DESCRIPTION: ONE SAMPLE OF NET

	G 3197-1/64
TENSILE STRENGTH: ASTM D 5035 : 2011	
BREAKING FORCE (NEWTON)	
- WARP DIRECTION	780.67
- FILLING DIRECTION	686.85

REMARK(S): - TEST APPARATUS : TENSILE TESTING MACHINE (INSTRON MODEL 5566)
 - SAMPLE SIZE : 50 mm. x 200 mm. (CUT STRIP TEST)
 - GAUGE LENGTH : 75 mm.
 - RATE OF EXTENSION : 300 mm/min.
 - STATE OF TEST SPECIMEN : CONDITIONED TESTING AT 21±1°C, 65±2% RH

AUTHORIZED BY

Pornpimon N.

(MS. PORNPIMON NGAOSAENGTHUM)
 (TEXTILE TESTING LABORATORY MANAGER)

221635

“การปลอมรายงานผลการทดสอบ ไม่ว่าจะเป็นการปลอมทั้งฉบับหรือแค่ส่วนหนึ่งส่วนใด หรือใช้รายงานผลการทดสอบปลอม เป็นความผิดตามประมวลกฎหมายอาญา”

This test report refers to the submitted sample(s) for testing/examining/analyzing only. It is not certified for the advertisement or reference of the products/goods. The total or the part of this report may not be reproduced without the written approval from Textile Testing Center, Thailand Textile Institute.

TEST REPORT

REPORT NUMBER : G 3197/64
APPLICATION FORM No. : -
ISSUE DATE : 11/05/21
PAGE : 2/2



FIGURE 1: G 3197-1/64

221636

"การปลอมรายงานผลการทดสอบ ไม่ว่าจะเป็นการปลอมทั้งฉบับหรือแต่ส่วนหนึ่งส่วนใด หรือใช้รายงานผลการทดสอบปลอม เป็นความผิดตามประมวลกฎหมายอาญา"

This test report refers to the submitted sample(s) for testing/examining/analyzing only. It is not certified for the advertisement or reference of the products/goods. The total or the part of this report may not be reproduced without the written approval from Textile Testing Center, Thailand Textile Institute.